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JUisi IPOBE/IEHHs! eKCIIEPTH3H 11010 ABTEHTHYHOCT] peecTpauifiux Marepianis
HAJIA€ThCS, 3aTBEPUKEHA 3TiHO 3 HOPMATHBHUMM BUMOTraMH KpaiHu
3asBHuKa/BupoGHuKa — [Tanii - peryIaTOpHUH OpraH sKol Kepy€eTbCsa BACOKHMH
CTaHZapTaMH AKOCTI, 1110 Bi/NOBi 10Tk CTaHAapTaM, pekomentosarnm BOOS3,
[ndopmaltist po 3acTocyBaHH Jikapchkoro 3acody (JIHeToR-BRAAMIIL:

Indopmanisi 1715 KOPHCTYBaua) iTAIHCHKO MOBOIO Ta aHTIHCHKOIO MOBOIO.

KosHa yrnakoBka (KopoGka 3 KapToHy) 3 mikapebkum 3acobom EMOKIJIOT,
KM MiUIsrae 3aKymiBii BiAMOBIIHO 10 yKIAJEHUX KOHTPAKTIB 3a pe3ybTaTaMH
3aKyIiBeIbHOT MPOLELYPH, TPOBEICHO] CITelliali30BaHOI0 OPraHi3aLieo, AKa
3ijicHIOe 3aKymiBai - [Iporpamoio po3suTky Opranizauii O6’eananux Halii
(ITPOOH), micTuTh Jlucmox-exnaduue: [Hghopmayis dns kopuemyeaua

AHITHCHKOK MOBOIO.
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FOGLIO ILLUSTRATIVO: INFORMAZIONI PER L’UTILIZZATORE

EMOCLOT 500 UL/10 ml Polvere e solvente per soluzione per infusione
EMOCLOT 1000 UI/10 ml Polvere e solvente per soluzione per infusione

Fattore VIII della coagulazione del plasma umano

Legga attentamente questo foglio prima di usare questo medicinale perché contiene importanti
informazioni per lei.

- Conservi questo foglio. Potrebbe aver bisogno di leggerlo di nuovo
- Se ha qualsiasi dubbio. si rivolga al medico.

- Questo medicinale é stato prescritto soltanto per lei. Non lo dia ad altre persone, anche se i sintomi
della malattia sono uguali ai suoi, perche potrebbe essere pericoloso.

- Se si manifesta un qualsiasi effetto indesiderato, compresi quelli non elencati in questo foglio, si
rivolga al medico o al farmacista.

Contenuto di questo foglio:

1. Che cos'¢ EMOCLOT e a che cosa serve

2 Cosa deve sapere prima di usare EMOCLOT
3 Come usare EMOCLOT

4. Possibili effetti indesiderati

5 Come conservare EMOCLOT

6

Contenuto della confezione e altre informazioni

| P Che cos’¢ EMOCLOT e a che cosa serve

EMOCLOT ¢ una soluzione di fattore VIII della coagulazione del sangue derivato da plasma umano.
Il fattore VIII & una proteina che ha un’azione antiemorragica.

EMOCLOT si usa nelle seguenti terapie:

« nel trattamento e nella prevenzione delle emorragie in pazienti affetti da una deficienza ereditaria
dell’attivita del fattore VIII (emofilia A);

« nel trattamento delle emorragie in pazienti con una deficienza dell’attivita di fattore VIII
secondaria ad altre malattie;

« nel trattamento di pazienti emofilici che hanno sviluppato degli anticorpi contro il fattore VIII
(inibitori).

2. Cosa deve sapere prima di nsare FMOCT.OT

Non usi EMOCLOT

* se e allergico al fattore VIII umano o ad uno qualsiasi degli altri componenti di questo
medicinale (elencati al paragrafo 6).
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Avvertenze ¢ precauzioni

Sirivolga al medico prima di usare EMOCLOT

Reazione allergica

Sono possibili reazioni di ipersensibilita di tipo allergico con EMOCLOT.

EMOCLOT contiene tracce di proteine umane diverse dal fattore VIII. Se durante la somministrazione
del prodotto lei nota qualcuno dei sintomi elencati di seguito deve interrompere immediatamente la
somministrazione ¢ contattare il suo medico perché questi sintomi potrebbero essere | primi segni di
una reazione allergica | sintomi che si possono manifestare sono: orticaria, orticaria generalizzata,
senso di costrizione toracica, respiro sibilante, abbassamento della pressione del sangue e reazione
allergica anche grave.

In caso di shock devono essere seguite le linee guida standard relative allo shock.

Inibitori

Nel trattamento di individui con emofilia A si pud avere una complicazione dovuta allo sviluppo di
anticorpi che neutralizzano il fattore VIII (inibitori). C’¢ una maggiore probabilita che gli inibitori si
sviluppino all’inizio del trattamento entro i primi 20 giorni di esposizione, mentre & raro che si
possano sviluppare dopo i primi 100 giorni di esposizione

Dopo il passaggio da un prodotto a base di fattore VIII ad un altro sono stati osservati casi di inibitori
ricorrenti (a basso titolo) in individui precedentemente trattati con piu di 100 giorni di esposizione e
con una anamnesi pregressa di sviluppo di inibitori, percio questi individui devono essere controllati
attentamente per il manifestarsi di inibitori a seguito di qualsiasi cambio di prodofto.

Durante il trattamento lei deve essere attentamente controllato per la possibilita di sviluppo degli
inibitori e deve essere sottoposto ad appropriata osservazione clinica ed esami di laboratorio.

Se i livelli di attivita plasmatica di fattore VIII attesi non sono raggiunti, o se I’emorragia non
& controllata con una dose appropriata, deve essere eseguito un esame per la presenza di
inibitori del fattore VIII. In pazienti con alti livelli di inibitore, la terapia con fattore VIII pud
non essere efficace ed altre opzioni terapeutiche devono essere prese in considerazione. Il
trattamento di tali pazienti deve essere diretto da un medico con esperienza nel trattamento
dell’emofilia e degli inibitori del fattore VIII.

Complicanze legate all 'uso di catetere

Se & richiesto un dispositivo di accesso venoso centrale, deve essere considerato il rischio di
complicanze legate al dispositivo, incluse infezioni locali, batteriemia e trombosi nel sito del catetere.

Sicurezza virale

Quando i medicinali sono preparati da sangue o plasma umano, sono messe in atto specifiche misure
per prevenire la trasmissione di infezioni ai pazienti. Queste misure includono:

e un’attenta selezione dei donatori di sangue e di plasma per assicurare che i donatori
potenzialmente infetti vengano esclusi;

» il controllo di ogni donazione e pool (insieme di pit donazioni) di plasma per evidenziare
eventuali presenze di infezioni/virus;

¢ [’introduzione nella lavorazione del sangue ¢ del plasma di alcuni passaggi capaci di inattivare o
rimuovere i virus.

Nonostante queste misure. quando si somministrano specialita medicinali preparate da sangue o

plasma umano la possibilita di trasmissione di agenti infc_rij,\giﬁxo_{g puo essere totalmente esclusa. Cio
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vale anche per virus, o altri tipi di agenti infettivi, emergenti o sconosciuti. Le misure prese sono
considerate efficaci per i virus con mnvolucro lipidico come il virus dell’immunodeficienza umana
(HIV), il virus dell’epatite B (HBV), il virus dell’epatite C (HCV) ed il virus dell’epatite A (HAV),
privo di involucro lipidico. Le misure prese possono avere un effetto limitato contro i virus senza
involucro lipidico come il parvovirus B19. L’'infezione da parvovirus B19 puo essere grave in
gravidanza (infezione fetale) ed in individui il cui sistema immunitario € depresso o che hanno alcuni
tipi di anemia (es. anemia falciforme o anemia emolitica).

E* fortemente consigliato che ogni volta che lei riceve una dose di EMOCLOT., sia il nome che il
numero di lotto del prodotto siano registrati, in modo tale da mantenere la tracciabilita del lotto
utilizzato.

Il suo medico pud consigliarle di prendere in considerazione una vaccinazione contro I'epatite A e B
se lei riceve regolarmente/ripetutamente fattore VIII della coagulazione derivato da plasma umano.

Bambini

Non sono disponibili dati specifici per la popolazione pediatrica.

Altri medicinalie EMOCLOT

Informi il medico o il farmacista se sta assumendo, ha recentemente assunto o potrebbe assumere
qualsiasi altro medicinale.

Non sono state riportate interazioni fra prodotti a base di fattore V111 della coagulazione umano ed altri
prodotti medicinali.

Non sono disponibili dati specifici per la popelazione pediatrica.

Gravidanza, allattamento e fertilita

- Se & in corso una gravidanza, se sospetta o sta pianificando una gravidanza, o se sta allattando
con latte materno chieda consiglio al medico o al farmacista prima di prendere questo
medicinale.

- Non sono stati condotti studi sulla riproduzione animale con fattore VIII. In base al raro
manifestarsi dell’emofilia A nelle donne, dati sull’uso del fattore V11 durante la gravidanza e
I'allattamento non sono disponibili. Quindi, il fattore VIII deve essere usato durante la
gravidanza e ["allattamento solo se chiaramente indicato.

Guida di veicoli e utilizzo di macchinari

EMOCLOT non ha effetto sulla capacita di guidare e di usare macchinari.

EMOCLOT contiene sodio

Questo prodotto contiene fino a 4,1 mg di sodio per ml di soluzione ricostituita (equivalenti a 41 mg
di sodio per flaconcino). Da tenere in considerazione per i pazienti che seguono una dieta a regiine
sodico controllato.

3. Come usare EMOCLOT

Usi questo medicinale seguendo sempre esattamente le istruzioni del medico. Se ha dubbi consulti il
medico.
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La dose e la durata della terapia sostitutiva dipendono dalla gravita della deficienza di fattore VIII,
dalla localizzazione ed entita dell'emorragia e dalla sua condizione clinica.

Trattamento su richiesta

La quantita di medicinale e la frequenza delle somministrazioni che lei deve ricevere devono essere
stabilite in base alla sua risposta clinica.

Prevenzione

Per la prevenzione a lungo termine delle emorragie in pazienti con grave emofilia A le dosi usuali
sono da 20 a 40 Ul (Unita Internazionali) di fattore VI1I per Kg di peso corporeo a intervalli di 2 -3
giorni. In alcuni casi, specialmente per i pazienti pili giovani, possono essere necessari intervalli
terapeutici pit brevi o dosi piu elevate.

Lei deve essere attentamente controllato per il possibile sviluppo di inibitori del fattore VIII mediante
opportune osservazioni cliniche ed esami di laboratorio.

Durante il corso del trattamento, & richiesta una determinazione appropriata dei livelli di fattore VIII
per regolare la dose e la frequenza di infusioni ripetute. In particolare nel caso di grandi interventi
chirurgici & indispensabile che le sia controllata precisamente la terapia sostitutiva per mezzo di analisi
della coagulazione (attivita plasmatica del tattore VIII).

Uso nei bambini

La sicurezza e 'efficacia di EMOCLOT nei bambini di eta inferiore ai 12 anni non sono state ancora
stabilite. Per gli adolescenti (12-18 anni) la posologia per ciascuna indicazione & data per peso
COrporeo.

Maggiori informazioni in merito al dosaggio ed alla durata della terapia sono inserite alla fine
del foglio illustrativo nella sezione riservata ai medici o agli operatori sanitari.

Istruzioni per un uso corretto
11 prodotto deve essere somministrato per via endovenosa, per iniezione o infusione lenta.

Si raccomanda nel caso dell'iniezione endovenosa un tempo di somministrazione compreso tra 3 € 5
minuti, controllare il polso e interrompere o diminuire la velocita d'iniezione se la frequenza del polso
aumenta.

La velocita di infusione deve essere valutata per ogni singolo paziente.

Devono essere usati solo i dispositivi per I’iniezione/infusione acclusi alla confezione, in quanto si puo
avere un fallimento del trattamento perché una parte del fattore V1II puo rimanere sulle pareti di aleuni
dispositivi.

Incompatibilita: in assenza di studi di compatibilita, EMOCLOT non deve essere mescolato con altri
prodotti medicinali.

Ricostituzione della polvere con il solvente:

|. portare la polvere ed il solvente a temperatura ambiente:

2. togliere le capsule di protezione dei flaconcini di polvere e di solvente;
3. pulire con alcool le superfici dei tappi dei due flaconcini;
4. aprire la confezione del dispositivo togliendo la parte superiore; fare attenzione a non loccare

"interno (fig. A);



5. non rimuovere il dispositivo dalla confezione;

6. capovolgere la scatola del dispositivo ed inserire il puntale in plastica attraverso il tappo del
flaconcino di solvente in modo che la parte blu del dispositivo sia collegata al flaconcino del
solvente (fig. B);

7. afferrare il bordo della scatola e sfilarla liberando il dispositivo senza toccarle (fig. C);

8. assicurarsi che il flaconcino contenente la polvere sia posizionato su un piano d’appoggio sicuro,
capovolgere il sistema in modo che il flaconcino del solvente si venga a trovare sopra il
dispositivo; spingere |’adattatore trasparente sul tappo del flaconcino contenente la polvere in
modo che il puntale in plastica attraversi il tappo del flaconcino della polvere. 1l solvente verra
automaticamente aspirato all’interno del flaconcino di polvere (fig. D),

9. agitare delicatamente in senso orario ed antiorario per pochi secondi (fig.E);
10. lasciare riposare la soluzione fino a completa solubilizzazione, non agitare ulteriormente;

1. rimuovere il faconcino del diluente ruotandolo in senso antiorario (fig.F).

{ Sig. A

.' fig. C
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Somministrazione della soluzione
Dopo la ricostituzione la soluzione pud contenere pochi piccoli filamenti o particelle

Il prodotto medicinale ricostituito deve essere ispezionato visivamente prima della somministrazione
per individuare corpuscoli o cambiamenti di colore. La soluzione deve essere limpida o leggermente
opalescente. Non usare soluzioni torbide o che presentano depositi.

I. Riempire d’aria la siringa tirando indietro lo stantuffo, collegarla al dispositivo ed iniettare I"aria
nel flaconcino contenente la soluzione (fig. G);

(]

tenendo fermo lo stantuffo, capovolgere il sistema in modo che il flaconcino contenente la
soluzione si venga a trovare sopra il dispositivo ed aspirare 1| concentrato nella siringa tirando
indietro lo stantuffo lentamente (fig. H);

3. scollegare la siringa ruotandola in senso antiorario;

4. ispezionare visivamente la soluzione nella siringa che dovra presentarsi limpida o leggermente
opalescente, priva di corpuscoli;

5. infondere od iniettare lentamente per via endovenosa.

fig. G

|
| fig. H ;
: .
!

West Pharmaceutical Service, Inc.

Se usa pin EMOCLOT di quanto deve
Le conseguenze di un uso eccessivo del prodotto non sono note.

In caso di ingestione/assunzione accidentale di una dose eccessiva di EMOCLOT, avverta
immediatamente il medico o si rivolga al pili vicino ospedale.

Se ha qualsiasi dubbio sull'uso di EMOCLOT, si rivolga al medico.

4. Possibili effetti indesiderati

Come tutti i medicinali, EMOCLOT pué causare effetti indesiderati, sebbene non tutte le persone i
manifestino.

Se si presenta uno di questi effetti indesiderati, contatti immediatamente il medico o si rivolga al
piu vicino ospedale:

e Reazioni allergiche (ipersensibilita) gravi: rapido gonfiore della pelle e delle mucose
(angioedema). Tale effetto indesiderato ¢ stato osservato raramente e in alcuni casi pud portare a
gravi reazioni allergiche acute (anafilassi) compreso lo shock.
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e Pazienti con emofilia A possono sviluppare anticorpi neutralizzanti verso il fattore VIII (inibitori).
La presenza di questi inibitori si manifesta come una insufficiente risposta clinica In tali casi, €
consigliabile contattare un centro specializzato nel trattamento dell’emofilia.

Altri effetti indesiderati:

o Altre reazioni allergiche (ipersensibilita) passono comprendere:

« sensazione di bruciore ¢ dolore pungente in sede di infusione;

.« brividi, rossore, eruzione cutanea in tutto il corpo (orticaria generalizzata), ponfi,

« mal di testa (cefalea);

. abbassamento della pressione del sangue (ipotensione), irrequietezza, battito cardiaco

accelerato (tachicardia), senso di costrizione toracica, respiro sibilante;

« stato di sonnolenza (letargia);

e  nausea, vomito.

« formicolio (parestesia).
Questi effetti indesiderati sono stati osservati raramente e in alcuni casi possono portare a gravi
reazioni allergiche acute (anafilassi) compreso lo shock.

» Incasi rari € stata osservata febbre.

Lffetti indesiderati aggiuntivi nei bambini

Sebbene non siano disponibili dati specifici per la popolazione pediatrica, i pochi dati pubblicati
relativi a studi di efficacia e sicurezza non hanno dimostrato differenze significative tra adulti e
bambini affertti dalla medesima patologia.

Segnalazione degli effetti indesiderati

Se manifesta un qualsiasi effetto indesiderato. compresi quelli non elencati in questo foglio, sirivolga
al medico o al farmacista. Lei puo inoltre segnalare gli effetti indesiderati direttamente tramite il
sistema nazionale di segnalazione all’indirizzo www.agenziafarmaco.gov.it/it/responsabili”
Segnalando gli effetti indesiderati lei puo contribuire a fornire maggiori informazioni sulla sicurezza
di questo medicinale.

Per informazioni sulla sicurezza riguardo agli agenti trasmissibili vedere il punto 2 “Cosa deve sapere
prima di usare EMOCLOT”.

5. Come conservare EMOCLOT

Tenere EMOCLOT fuori dalla vista e dalla portata dei bambini. Non usi EMOCLOT dopo la data di
scadenza che € riportata sull’etichetta e sull’imballaggio esterno dopo “Scad.”. La data di scadenza si
riferisce all’ultimo giorno di quel mese.

Conservare in frigorifero (2°C - 8°C). Non congelare. Tenere il flaconcino nell’imballaggio esterno,
per proteggere il medicinale dalla luce.

Una volta che il contenitore per l'infusione & stato aperlo, il contenuto deve essere usato
immediatamente. 1] contenuto del flaconcino deve essere adoperato in una unica somministrazione.

Non getti alcun medicinale nell’acqua di scarico e nei rifiuti domestici. Chieda al farmacista come
eliminare i medicinali che non utilizza pit. Questo aiutera a proteggere "ambiente.

6. Contenuto della confezione e altre informazioni
Cosa contiene EMOCLOT an.A.
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PACKAGE LEAFLET: INFORMATION FOR THE USER

EMOCLOT 500 1U/10 ml Powder and solvent for solution for infusion
EMOCLOT 1000 1U/10 ml Powder and solvent for solution for infusion

Human plasma coagulation Factor VIII

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

Keep this leaflet. You may need to read it again.
If you have any further questions, ask your doctor.

This medicine has been preseribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leatlet.

In this leaflet:

!

SN |

1.

What EMOCLOT is and what it is used for

2. What you need to know before you use EMOCLOT
. How to use EMOCLOT

. Possible side effects

. How to store EMOCLOT

. Contents of the pack and other information

What EMOCLOT is and what it is used for.

EMOCLOT is a blood coagulation factor VIII solution derived from human plasma. Factor VIII is a
protein which has an antihemorrhagic action.

EMOCLOT is used for:

treatment and prevention of bleeding in patients with a hereditary deficiency of factor VIII
activity (haemophilia A);

treatment of bleeding in patients with a factor VIII activity secondary to other diseases;

treatment of haemophiliac patients who have developed antibodies against factor VIII
(inhibitors)
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2. What you need to know before you use EMOCLOT
Do not use EMOCLOT

e if you are allergic to human factor VIII or any of the other ingredients of this medicine (listed
in section 6).

Warnings and precautions

Talk to your doctor or pharmacist before using EMOCLOT

Allergic reaction
Allergic type hypersensitivity reactions are possible with EMOCLOT

EMOCLOT contains traces of human proteins other than factor VIII. During the administration of the
product if you notice any of the following symptoms you should immediately stop the infusion and
contact your doctor because these symptoms could be signs of an allergic reaction: hives, generalized
urticaria, tightness of the chest , wheezing, fall of blood pressure and allergic reaction even severe.

In case of shock. the current medical standards lor shock-treatment should be observed.

Inhibitors

In the treatment of patients with haemophilia A, a complication due to the development of neutralizing
antibodies to factor VIII (inhibitors) may occur. The highest risk of developing inhibitors is at the
beginning of treatment within the first 20 exposure days; rarely, inhibitors may develop after the first
100 exposure days. Cases of recurrent inhibitor (low titre) have been observed after switching from
one factor VIII product to another in previously treated patients with more than 100 exposure days
who have a previous history of inhibitor development. Therefore, it is recommended to monitor all
patients carefully for inhibitor occurrence tollowing any product switch.

During the treatment you should be carefully monitored for the development of inhibitors by
appropriate clinical observation and laboratory tests.

If the expected factor VIII activity plasma levels are not attained, or if bleeding is not controlled with
an appropriate dose, testing for factor VII inhibitor presence should be performed. In patients with
high levels of inhibitor, factor VIIT therapy may not be effective and other therapeutic options should
be considered. Management of such patients should be directed by physicians with experience in the
care of haemophilia and factor VIII inhibitors.

Catheter-related complications

If a central venous access device is required, risk of device-related complications including local
infections, bacteraemia and catheter site thrombosis should be considered.

Viral safety

When medicines are made from human blood or plasma, certain measures are put in place lo prevent
infections being passed on to patients. These measures include:

e acareful selection of blood and plasma donors to make sure those at risk of carrying infections
are excluded; i
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o the testing of each donation and pools (a collection of some donations) of plasma for signs of
virus/infections.

o introductions of some steps in the processing of the blood or plasma that can inactivate or
remove viruses.

Despite these measures, when medicines prepared from human blood or plasma are administered, the
possibility of passing on infection cannot be totally excluded. This also applies to any unknown or
emerging viruses or other types of infections. The measures taken are considered effective for
enveloped viruses such as human immunodeficiency virus (HIV), hepatitis B virus (HBV). hepatitis C
virus (HCV) and for the non-enveloped hepatitis A virus (HAV). The measures taken may be of
limited value against non-enveloped viruses such as parvovirus B19. Parvovirus B19 mnfection may be
serious for pregnant women (fetal infection) and for mdividuals whose immune system is depressed or
who have some types of anaemia (e.g. sickle cell disease or haemolytic anaemia).

It is strongly recommended that every time you receive a dose of EMOCLOT, the name and batch
number of the product are recorded, in order to maintain a record of the batches used.

Appropriate vaccination (hepatitis A and B) should be considered for patients in regular/repeated
receipt of human plasma-derived coagulation factor VIIL

Children

No specific data are available for paediatric population.

Other medicines and EMOCLOT

Please tell your doctor or pharmacist if you are taking, have recently taken or might take any other
medicines.

No interactions of human coagulation factor V1II products with other medicinal products have been
reported.

No specific data are available for paediatric population.

Pregnancy, breast-feeding and fertility

- If you are pregnant or brest-feeding, think you may be pregnant or are planning to have a
baby, ask your doctor or pharmacist for advice before taking this medicine.

- Animal reproduction studies have not been conducted with factor VIII. Based on the rare
occurrence of haemophilia A in women, experience regarding the use of factor VII during
pregnancy and breast-feeding is not available. Therefore, factor VI should be used during
pregnancy and lactation only if clearly indicated.

Driving and using machines

EMOCLOT has no influence on the ability to drive and use machines.

EMOCLOT contains sodium

This product contains up to 4,1 mg of sodium per ml of reconstituted solution (corresponding to 41 mg
of sodium per vial). To be taken into consideration by patients on a controlled sodium diet.

3. How to use EMOCLOT N i,
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Always take this medicine exactly as your doctor has told you. You should check with your doctor 1f
YOou are nol sure.

Dosage

The dose and duration of the substitution therapy depend on the severity of the factor VIII deficiency.
on the location and extent of the bleeding and on your clinical condition.

On demand treatment

The amount of medicine (o be administered and the frequency of administration should be determined
according to your clinical response.

Prevention

For long term prevention against bleeding in patients with severe haemophilia A, the usual doses are
20 to 40 IU (International Units) of factor VIII per kg body weight at intervals of 2 to 3 days. In some
cases, especially in younger patients, shorter dosage intervals or higher doses may be necessary.

You should be carefully monitored for the possible development of factor VIII inhibitors by
appropriate clinical observations and laboratory tests.

During the course of treatment, an appropriate determination of factor VIII levels is required to guide
the dose to be administered and the frequency of repeated infusions. In particular, in the case of major
surgical interventions. precise monitoring of the substitution therapy by means of coagulation analysis
( plasma factor VIII activity) is indispensable.

Use in children

The safety and efficacy of EMOCLOT in children less than 12 years have not yet been established.
For adolescents (12-18 years) the posology for each indication is given by body weight.

More information about the dosage and duration of therapy is reported at the end of this leaflet,
in the section intended for medical or healthcare professional.

Instructions for proper use
The product should be administered via the intravenous route, by injection or slow infusion

In the case of intravenous injection. it is recommended to observe an administration time of 3 to 3
minutes, checking the pulse rate and interrupting administration or decreasing the speed of injection if
pulse rate rises.

The infusion rate should be evaluated for each patient.

Only the provided injection/infusion sets should be used, because treatment failure can occur as a
consequence of factor V111 adsorption to the internal surface of some equipment.

Incompatibilities. in the absence of compatibility studies EMOCLOT must not be mixed with other
medicinal products.

Reconstitution of the powder with the solvent:
1. bring the powder and solvent to room temperature;
2. remove the protection caps of the powder and solvent vials;

clean the surtaces of the stoppers of the two vials with alcohol;
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4. open the package of the device by peeling away the upper lid; attention should be taken not to
touch the internal part (fig. A):

5. do not remove the device from the package:

6. turn the box of the device upside down and insert the plastic spike through the solvent vial stopper
so that the blue part of the device is connected to the solvent vial (fig. B):

7. hold the edge of the device box and slip out the device without touching it (fig. C):

8. make sure that the powder vial is placed on a sccure surface, turn the system upside down so that
the solvent vial is on top of the device; press the transparent adapter on the powder vial stopper so
that the plastic spike passes through the powder vial stopper | the solvent will be aspired
automatically into the powder vial (fig. D).

9. shake gently clockwise and anti-clockwise for a few seconds (fig. E),
10. let the solution stand until completely solubilized, do not further shake;
11. remove the d__i_ly_m_:ul__g_ig@__gﬂlm'gn_g_allti_-g]oqk»v[se (fig. F.

| fig. A | fig. B e
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After reconstitution. the solution may contain a few small filaments or particles.

The reconstituted product should be visually inspected prior to administration Lo detect particles or
discoloration. The solution should be clear or slightly opalescent. Do not use solutions that are
cloudy or have deposits.

Is

un

Fill the syringe with air, pulling back the plunger, connect it to the device and inject air nto the
powder vial containing the reconstituted solution (fig. G);

keeping the plunger still, turn the system upside down so that the powder vial containing the
reconstituted solution is on top of the device and aspire the concentrate into the syringe by slowly
pulling the plunger back (fig. H);

disconnect the syringe by turning it anti-clockwise;

visually inspect the solution in the syringe, it should be clear or slightly opalescent, without
particles;

infuse or slowly inject intravenously.

West Pharmaceutical Service. Ini.,

If you use more EMOCLOT than you should

The consequences of excessive use of the product are not known.

In case of accidental ingestion/intake of an overdose of EMOCLOT, contact the doctor or the nearest
hospital immediately.

If you have any doubt on the use of EMOCLOT, ask your doctor.

4. Possible side effects

Like all medicines, EMOCLOT can cause side effects, althought not everybody gets them.

If you notice any of the these side effects, ask your doctor immediately or contact the nearest
hospital:

Serious allergic reactions (hypersensitivity): rapid swelling of skin and mucosa (angioedema).
This side effect has been observed rarely, and may in some cases piogress Lo serious acute
allergic reactions (anaphylaxis), including shock.
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. Patients with haemophilia A may develop neutralizing antibodies (inhibitors) to factor VIII. The
presence of these inhibitors manifests itself as an insufficient clinical response. In such cases, it
is recommended that a specialized haemophilia centre be contacted.

Other side effects:

«  Other allergic reactions (hypersensitivity) may include:
« burning and stinging at the infusion site;
« chills, flushing, skin rash all over the body (generalized urticaria), hives;
+ headache:
. fall of blood pressure (hypotension), restlessness, accelerated heartbeat (tachycardia),
tightness of the chest, wheezing;
» drowsiness (lethargy);
« nausea, vomiting,
« tingling.
These side effects have been observed rarely, and may in some cases progress to serious acute allergic
reactions (anaphylaxis), including shock.
. Onrare occasions, fever has been observed.

Additional side effects in children

Although there are no specific data for paediatric population, the few published data related to efficacy
and safety studies have not shown major differences between adults and children suffering from the
same disorder.

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects
not listed in this leaflet. You can also report side effects directly via the national reporting system.

By reporting side effects you can help provide more information on the safety of this medicine

For information on the safety regarding transmissible agents see section 2 “"What you need (0 know
before you use EMOCLOT ",

5. How to store EMOCLOT
Keep out of reach and sight of children. Do not use EMOCLOT after the expiry date which is stated
on the label and outer carton after “EXP” The expiry date refers to the last day of that month.

Store in a refrigerator (2°C- 8°C). Do not freeze. Keep the vial in the outer carton, in order to protect
from light.

Once the infusion container has been opened, the content should be used immediately. The content of
the vial should be used in a single administration.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help to protect the environment.

6. Contents of the pack and other information
What EMOCLOT contains

The active substance is human plasma coagulation factor VIII.
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EMOCLOT EMOCLOT

500 1U/10 ml 1000 [U/10 ml
human plasma coagulation factor VIII 500 [U/vial 1000 [U/vial
human plasma coagulation factor VIII SO 1U/ ml 100 U/ ml
reconstituted with water for injections (500 1U/10 ml) (1000 1U/10 ml)
Lvolume of solvent 10 ml 10 ml

The potency (1U) is determined using the European Pharmacopoeia chromogenic assay.
The specific activity of EMOCLOT is approximately 80 [U/mg protein.
Produced from the plasma of human donors.

This preparation contains human Von Willebrand factor.

The vial of powder contains human plasma coagulation factor VIII (active substance), sodium
chloride, tribasic sodium citrate, glycine, calcium chloride (excipients).

The vial of solvent contains water for injections.

What EMOCLOT looks like and contents of the pack
Powder and solvent for solution for infusion.
The solution may show a few small flakes or particles after reconstitution.

Reconstituted medicinal product (dissolved) should be inspected visually for suspended particles or
abnormal coloration prior to administration. The solution should be clear or slightly opalescent. Do not
use EMOCLOT if the solution is cloudy or has deposits.

EMOCLOT package contains a vial of powder, a vial of solvent to preparc the solution to be
administered and a non pyrogenic, sterile, disposable set consisting of a medical device for
reconstitution, a syringe for injection and a butterfly needle with PVC tube.

Marketing authorization holder

Kedrion S.p.A -Loc. Ai Conti, 55051 Castelvecchio Pascoli, Barga (Lucca), Italy.

Manufacturer

Kedrion S.p.A.- 55027 Bolognana, Gallicano (Lucca), Italy.

This leaflet was last revised in:June 2014

The following information is intended for medical or healthcare professionals only:

Dosage:
The dosage and duration of the substitution therapy depend on the severity of the factor VIII
deficiency, on the location and extent of the bleeding and on the patient’s clinical condition.

The number of units of factor VIII administered is expressed in International Units (1U), which are
related to the current WHO standard for factor VIII produets. Factor VIII activity in plasma is
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expressed either as a percentage

(relative to normal human plasma) or in International Units (relative
to an international standard for factor VIIT in plasma).

One International Unit of factor VIII activity is equivalent to that quantity of factor VI in one ml of

normal human plasma.

On demand treatment

The calculation of the required dosage of factor VIII is based on the empirical finding that 1
International Unit (1U) of factor VIII per Kg body weight raises the plasma factor VIII activity by

1.5% to 2% of normal activity.

The required dosage is determined using the following formula:

Required units = body weight (Kg) x desired factor VI rise (%) (1U/dI) x 0.4

The amount to be administered and the frequency of administration should always be oriented to the
clinical effectiveness in the individual case.

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal) in the corresponding period.

The following table can be used to guide dosing in bleeding episodes and surgery:

Degree of haemorrhage/ Factor VIII level Frequency of doses (hours)/
Type of surgical procedure required (%) (1U/d1) Duration of therapy (days)
Haemorrhage
Early haemarthrosis, muscle 20 - 40 Repeal every 12 to 24 hours. At least |
bleeding or oral bleeding day, until the bleeding episode as

indicated by pain is resolved or healing
is achieved.
More extensive 30 - 60 Repeat infusion every 12-24 hours for
haemarthrosis, muscle 3-4 days or more until pain and acute
bleeding or haematoma disability are resolved.
Life threatening 60— 100 Repeat infusion every 8 to 24 hours
haemorrhages until threat is resolved.
Surgery
Minor surgery 30-60 Every 24 hours, at least | day, until
including tooth extraction healing isachieved.
Major surgery 80 - 100 Repeat infusion every 8-24 hours until
: adequate wound healing, then therapy
(pre- and post-aperative) for at least another 7 days to maintain a
factor VIII activity of 30% to 60% (30
1U/d 1- 60 TU/dI).

Prophyvlaxis
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For long term prophylaxis against bleeding in patients with severe haemophilia A, the usual doses are

20 to 40 1U of factor VIII per kg body weight at intervals of 2 to 3 days. In some cases, especially in
younger patients, shorter dosage intervals or higher doses may be necessary.

During the course of treatment, appropriate determination of factor V111 levels is advised to guide the
dose to be administered and the frequency of repeated infusions. In the case of major surgical
interventions in particular, precise monitoring of the substitution therapy by means of coagulation
analysis (plasma factor V111 activity) is indispensable. Individual patients may vary in their response
to factor V111, demonstrating different half-lives and recoveries.

Paediatric population

The safety and efficacy of EMOCLOT in children under 12 years have not yet been established. The
posology in adolescents (12-18 years) for each indication is calculated on body weight.

[ntravenous route, by injection or slow infusion.

In the case of intravenous injection, it is recommended to observe an administration time of 3 to 5
minutes, checking the pulse rate of the patients and interrupting administration or decreasing the speed
of injection if pulse rate rises.

The infusion rate should be evaluated for each patient.

Dissolve the powder as described in section “3. How to use EMOCLOT”, in the paragraph
“Instructions for proper use”

Inhibitors

In general, all patients treated with coagulation factor VIII products should be carefully monitored for
the development of inhibitors by appropriate clinical observation and laboratory tests. If the expected
factor V1II activity plasma levels are not attained, or if bleeding is not controlled with an appropriate
dose, testing for factor VIII inhibitors presence should be performed. In patients with high levels of
inhibitor, factor V1II therapy may not be effective and other therapeutic options should be considered.
Management of such patients should be directed by physicians with experience in the care of
haemophilia and factor VIII inhibitors.
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[lepexnaa ykpaiHChbKO0 MOBOI0, ABTEHTHYHICTh SIKOT0
NiATBepIKeHAa 3aABHHKOM a60 HOro YIIOBHOBA’KEHOI0 0C000¥0,
IHCTPYKUIT PO 3aCcTOCYBAHHS JIKAPCHLKOIo 3aco0y ado
iH(opmauii npo 3acTocyBaHHs JIKAPCHLKOr0 3200y,
3aTBEPAKeHOI BIANOBIAHO 10 HOPMATHBHHX BUMOT KPaiHH
3asiBHuKa/BupodHuka a6o kpainu, peryJasiTOpHuii oprau sikoi
KEePYETbCsl BHCOKMMH CTAaH1apTaMH SIKOCTI, 110 BIANOBIAAI0ThH
craHaapram, pekomenaosanum BOO3, ra/ado 3riano 3
pe3y/IbTaTaMHu KJIIHIYHUX BHIIPOOYBAHb, 3aCBIA4eHHI
MANHCOM YIOBHOBAKEHOT 0c00H, 110 BUCTYNAE Bil iMeHi

3asiBHH KA.
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JIKAPCLKOTO 32¢00y

Jdncrok-sraaamm: Indopmauis s KOpHCTYBa4a

EMOKJIOT 500 MO/10 ma Mopomok 1a PO3YHHHHK VISl PO3YHHY st indy3ii

EMOKJIOT 1000 MO/10 ma IMopomox Ta PO3YHHHMK LIS PO3UHHY Aast indysii

®aktop koaryasuii kposi moanan VIII

[lepen nouarkom 3actocyBanHsg uboro JIKAPCLROT0 32C00Y YBAKHO NPOYHTAIITE Beckh

JHCTOR-BRIAAMIL, OCKLTLKH BiH MiCTHTBL Bazkausy 1is Bac iHdopmattiio.

— 30epiraiiTe uell nHcTOK-BKIAMIL, Bam Moske 3HA/IOOMTHCS TIPOYNTATH HOTO 3HOBY.

— Jkuio y Bac e Syab-sxi onatkoBi 3anmuTanss, 3BepHIiTLCS 110 CBOTO JliKaps.

— Ieii nikapcwkuii 3aci6 6yB npusnavenuii imkn Bam. He CIiA TiepenaBaTh Horo iHIHM
ocobam. Lle Mosxe 3aKOANTH T™M, HABITh AKILO CHMITTOMH iX 3aXBOPOBAHHS MOMIOHI 10
THX, 1110 CrlocTepiraoThes y Bac.

— Ilpokoneynbryiitecs 3i coiM nikapem a6o hapmanesTom. ko y Bac 3'ssasthes 6yib-
siKi MoGiuni epekth. Jlo Hux BimHOCHTHCS Oyab-ski MOMTHBI MOGIUHI eleKTH. He 3a3HAvCHi
Y UbOMY JIHCTKY-BKITAJIM LI,

Y ubomy JmerKy-BRIAAMIII:

1. [1lo Take EMOKIJIOT, Ta quist woro iforo 3aCTOCOBYIOTh

2 Lo Bam reobxinno suath 10 mouarky 3actocyBanns npenapary EMOKJIOT
3. Sk 3acTocosyBatn EMOKJIOT

4. Moxnusi nobivni egexy

5. Ak 36epiratn EMOKJIOT

6. Bwmicr ynakosku ta inwa indopmartis

L. [llo Take EMOKJIOT, ta ass woro itoro 32CTOCOBYIOThH

EMOKIJIOT — 1e posunn, sxuii MicTuts thaxrop koarynsuii kposi VIII, orpimannii iz
nnasmu moaunu. @axrop VIII - ne 6inok. o mae AHTHTEMOpArivny i,

EMOKIJIOT 3acrocopytors s:
- JUKYBaHHS Ta NMpoQilakTHKA KpOBOTeY Y NAUEHTIB 3i cnaakoBuM aedinntom (bakropa
VIII (remodimiero A);
- JKYBaHHS KPOBOTEY y NAMieHTIB 3 Aedimntom thaxropa VIII, obymoBreHnm iHmmmu
3aXBOPIOBAHHSAMMU;
- JIKYBaHHA amieHTis 3 remodinicio, Y SIKHX YTBOPHITMCS aHTHTINA NpoTi (akTopa
VIII (iuriGiTopn).

& [llo Bam neobxiano snatu 10 MnoYaTky sacrocyBanus npenapary EMOKJIOT
LIRS X
h : Dl

He 3actocosyiite EMOKJIOT:

* Ko y Bac € anepris na daxrop VIII ado Oynb-sIKHH IHUIMH KOMTTOHEHT 1
MKAPChKOro 3aco0y (nepesik HapeaeHHii y posaini 6).
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3actepemennst Ta 3ano0dikHi 3ax011

[lepen 3acrocysannsm npenapary EMOKJIOT npokorcybTyiiTecs 31 CBOIM JlikapeMm abo
hapmanesTom.

Anepeiuna pearyisn

[1pw 3acrocysanni npenapaty EMOKJIOT MoxmiBi peakutii niIBHIIEHOT 4y TAMBOCTI
AJIEPTIYHOTO THITY.

EMOKIJIOT mictuTs cnifioBi KinbkocTi iHImMx 611KiB joaunu, okpim daxropa VIIIL. Sxuro
MiJ1 4ac 3aCTOCYBAHHS LBOTO Npernaparty y Bac Bii3HayaoThest 6y/1b-sKi 3 HABEIEHUX HIKYE
CUMIITOMIB, Bam c1ijt HeraitHo npunuHuTH iHY3it0 1 3BEPHYTHCS 10 CBOTO JIKApS, OCKITbKH
1l CUMITOMH MOXKYTb OYTH O3HAKaMM AleprivHol peakuii: BUCHII, reHepaiizoBana

KPOTMB’ SHKA, BIAYYTTS CTHCHEHHS Y IPYAHIH KT, JANXAHHS 31 CBUCTOM, MajiHHs
apTepiallbHOTO TUCKY Ta a/leprivHa peakilis, iHoal THIKKOTO CTYTIEHS!,

V pasi po3BUTKY LIOKY CJTi/1 IOTPHMYBATHCS MOTOYHHX MEAWYHHUX CTAHIAPTIiB JTIKYBAHHS
LIOKY.

Ineivimopu

[Ipw nikyBanHi nauieHTis 3 reMoQinicio A MOXKe BUHMKHYTH YCKJIaHEHHS BHACIIOK
YTBOPEHHS HeHTpanizylounx autuTin 1o ¢akropa VIII (inri6itopis). HaitBHumil pusmk
VTBOPEHHS IHTIOITOPIB CITOCTEPIracThesl HA MOYATKY JIKYBaHHS poTarom nepmx 20 aHiB
3aCTOCYBAHHA: PIAKO IHTIGITOPH MOXKYTH YTBOpIoBaTHCS nicis nepimnx 100 auis
3aCTOCYBaHHS. Y MALI€HTIB, sIKi paHillle OTPUMYBATH JiKYBaHHS NpoTsrom Oibiie Hixk 100
JIHIB 1 Manu B aHaMHe31 YTBOPEHHS 1HTIBITOPIB, CriocTepiranics BUMAAKH PELHIANBY
YTBOPEHHS 1HTIBITOPIB (HU3BbKUH THTP) TiCHs Mepexoy 3 oaHoro npenapaty daxropa VIII va
iHuHi. ToMy pekOMeHIy€eThCS TPOBOANTH PETEIBHAN MOHITOPHHT 10O MOABH IHTIGITOPIB ¥
BCIX MAUIEHTIB MIC/Isi 3MIHM TIpenapary.

[Tin vac nikyBanHs Bam MoBHHHI POBOINTH peTEIbHHI MOHITOPHHT 10O YTBOPEHHS!
IHTIGITOPIB LIAXOM KIIHIYHOIO CTIOCTEPEKEHHS Ta IIPOBEACHHS BIINOBIIHNX 1aBopaTopHuX
JOCILUKEeHb.,

Slkwo ouikyBaHi pisHi aktusHocTi (hakropa VIII y nnasmi Kposi He mocsrHyTi abo y BHNAKY,
SIKILIIO KPOBOTEYA HE KOHTPOJIIOETHCS NPH 3aCTOCYBaHHI BIAMOBIIHOT 1031, CIIiJl POBECTH
JIOCTILDKEHHS JU1sl BU3HAYEHHS HassBHOCTI iHTiGiTopiB (aktopa VIII. V nauieHTiB 3 BHCOKHMHA
piBHsMM 1HTIOITOPIB Tepanis Gakropom VIII moxe OyTH Hee(PEKTUBHOIO, TOMY CITi
PO3TIISIHYTH IHIIL METOH JlikyBaHHs. JIIKYBaHHS TaKWX MALi€HTIB MTOBUHHO POBOANTHCS
JUKapsAMHU 3 JI0CBIZIOM JIIKYBaHHS MallieHTIB 3 Temodinieto Ta inribitopamu ¢axropa VIII.

Yexnaouenns, noe azani 3 kamemepom

Y pasi HeOOXiHOCTI BCTAHOBJIEHHS LIGHTPAIBHOTO BEHO3HOTO KaTeTepa CJiijl BpaXxoByBaTH
PH3UK YCKIIa/IHEHb, MOB S3aHUX 3 KATETEPOM, BKITIOYAOUM MiclieBi iH(exii. GakTepiemiio i
TpPOoMOO3 y MiCll BCTAHOBIIECHHS KaTeTepa.

Bipyena besnexa




3 METOLO MoTIepe/KEHHS Mepe/adi 30y AHAKIB iH(eKLUiHRUX 3aXBOPIOBaHb B Pe3yJIbTaTi
3aCTOCYBAHHsI JIIKAPCHKHUX 3ac001B, OTPHMAHUX 3 KPOBI @60 1M1a3MH IOAMHH, TTPOBOSTHCS
MeBHi 3axo0au. Jlo HUX BIIHOCSTHCS:

® peTesibHHMI BIAGIP JIOHOPIB KPOBI T MIIA3MH, 1100 NEPEKOHATHC, 1110 MOXKITHBI
MEPEHOCHUKM TH(EKIIN He I0NYIIeH;

® JIOCIIDKEHHS KOKHOT JOHALIT Ta MyJIiB (CYKYIHICTH JeKibKOX AOHALIH) M1a3MH Ha
HasABHICTB BipyCiB/iH(eKii;

® BIPOBA/UKEHHS JICAKHX eTariB 00poOKM KpoBi abo MmiasMu, siki MOKYTh iIHAKTHBYBATH
abo 3HUIMTH BipycH,

HesBaxaiouw Ha 11i 3aX0/11, PH 3aCTOCYBAHHI PeNaparis, BUTOTOBJICHNX i3 KPOBi 460
MJa3MH JIIOAMHH, HE MOKHA MOBHICTIO BUKIIOYHTH MOXKIIHBICTD NOTPArUIstHAs iHdexiii. [le
TAKOXK CTOCYETBCS Oy/Ib-SIKMX HEBIIOMUX ad0 HOBHX BipyCiB UM iHIIMX TUTIIB iH(EKILiH.
BokuBani 3aX0am BBaKalOTHCS EKTHBHUMH U151 BIPYCIB. sIKi MalOTh 0B0IOHKY, TAKHX K
Bipyc imynozediunty monn (BLI), sipye renatury B (HBV), Bipyc renatury C (HCV), 1a
Bipycy renaruty A (HAV), sixuit He Mae 060710HKH. Bxknusani 3axou MOKYTb MaTn
oOMexKeHe 3HaueHHs 1715 BipyciB 6e3 06010HKH, Takux sik napsosipyc B19. [ndikysanns
napBosipycom B19 moxke GyTi HebGesneunnm s BariTHuX kinok (iHbikysanus Mnioay) Ta
st 0¢i0 3 imynozediunTamy abo MEBHUMY THIIAMU aHeMil (Hanpukial,
CeprionoAiOHOKIITHHHA aHemis abo reMoiTHYHA aHeMis).

3 MeTO10 30epeKEHHs 383Ky MK MALLICHTOM Ta Cepicio npenapary., HarmoaerTHBo
PEKOMEHIYEThCS (piKeyBaTH Ha3By Ta HOMEp cepii mpenapary wopasy, koin Bu oTpumyere

no3y npenapary EMOKJIOT.

Jlnsi mauieHTis, sIKi perynspHo/moBTOPHO OTPUMYIOTH (hakTop Koaryssiuii kposi moxunu VIII,
OTPUMAHHI i3 TI71a3MH, CJ1iJ1 PO3TIISIHYTH NPOBEICHHS BIMOBIIHOIO WEMIeHHS (renatnT A i
renatut B).

it
Crieundpiuni nani ans aiteit BiacyTHi,
I aikapeski 3acoon ta EMOKJIOT

byne nacka, nosizomte cBoro sikapst abo dapmatiesra, sikio Bu nipuiivaete, HelonasHo
npuitmani abo nianyere npuiimati Oyab-sKi IHWI Tikapekki 3ac06H.

I1po B3aemonii npenaparis (akropa koarysiii kposi mowisn VI 3 inumivm NKAPCBKUMH
3aco0amu He TMOBIAOMIISIIOCS.

Crieundiuni nani ans aiteii BiacyTHi.

Barithicts, roaysanns rpyuiio ta gepruiabHicTs

- Jlkmo Bu Baritha aGo roayere rpyunio, niziospioeTe, mio MO 3aBariTHiTH
IJIARYETC HAPOIUTH JIMTHHY. MPOKOHCYILTYHTECS 31 CBOIM Jikapem abo
(hapmanesToMm, nepur Hixk puitvaTi neit mikapcsKuii 3acio.
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- Hocnimxenns Brumsy dakrtopa VIII Ha penpoaykTsHy GyHKILIO TBAPHH He
rnpoBoanmcs. OCKiTbKN reModinist A piZko BHHMKAE Y KIHOK. JOCBIJ 3aCTOCYBAHHS
paxropa VIII B nepioa sarithocTi Ta rosyBanHs rpyutio BiacyTHiit. Tomy akrop
VIII cnin 3acTocoByBaTH JKiHKaM B IIepio/l BATITHOCTI Ta TOAYBAHHS FPYIULIO TilbKH y
BUITQJIKaX rocTpoi HEOOXIIHOCTI.

KepyBanus aproTpancenopTom ta podora 3 MexaHizsmamu

EMOKIJIOT we BnnvBae Ha 31aTHICT KepyBaTH TPAaHCTIOPTHHMH 3ac0oBaMyl Ta NIPAILIOBATH 3
MEXaHI3MaMH.

EMOKJIOT micTuts HaTpiii

Lleit npenapat micTnTe 4,1 Mr Hatpiio Ha | M1 BIAHOBAEHOTO po3umky (110 BiAnosizac 41 Mr
HaTpito Ha niakon). Lle ci1in BpaxoByBaTH MatieHTam., SKi J0TPUMYIOTHCS JICTH 3
0OMEKEHNM BIKMBAHHAM HATPIIO.

3. Sk 3acrocoByBatn EMOKJIOT

I1pn 3acTocyBanti ULOTO Npenapary TOUHO BUKOHYHTe BKasisku Baworo iikaps. Skuio Bu
MaeTe KiCh CyMHIBH, POKOHCYIBTYHTECS 31 CBOTM JlikapeM.

é!OJIBaHHH

JlosyBaHHSs Ta TpUBAICTB 3aMICHOT Teparlii 3a1exNTh Bia TkKOCTI AedinuTy axropa VIII,
MICLIS Ta CTYTNIEHs KPOBOTEHI, @ Takok Baworo kiiniynoro crany.

JlikyBaHH3 32 BHMOT010

Heobxiznna KinbkicTh npenapary i 4acToTa 3acTocyBaHHS MOBHHHI BU3HAYATHCS BLATOBIIHO
10 Bawor kniniynol Bianosizi.

IIpoditakTuka

Jlist TpuBanoi MpoinakTHKK KPOBOTEY y NAIICHTIB 3 THKKOIO thopmoio remodinii A
3BuHaiiHa 103a ctanoBnuTh Bia 20 10 40 MO (Misknapoanux OanHuib) dakropa VIII na kr
MacH Tista 3 inTepBanaMu Bia 2 10 3 aHiB. Y IeAKUX BUTIALKAX. 0COOIHBO Y NauieHTIiB
MOJIO/IIOTO BIiKY, MOKE BHHUKHYTH HEOOXIAHICTB Y CKOPOUEHHI IHTEPBAIIB MikK BBEICHHAM
npenapaty abo y 361nb1IeHHI 1031,

[Tix vac nikyBanHs Bam MOBHHHI IPOBOAMTH peTeTbHUI MOHITOPHHT ILOA0 MOKIHBOTO
yTBOpeHHs iHriGiTopis pakropa VIII LUISXOM KIIHIYHOTO CrOCTepeKeHHS Ta MPOBEICHHS
BLAMOBIIHMX 7TaB0OPATOPHUX JI0CITI JKEHE.

[IpoTsirom Kypcy nikyBaHHS [UTsi BU3HAUYEHHS HeOOX1IHOT 1031 Ta 4acTOTH MOBTOPHHX
inys3iit HeoOXIAHO MPOBOAWTH BIANOBIAHI MoCiIKEHHS piBHiB pakTopa VIII. 3o0Kpema, y
BUTIAJIKY BEJTHKHX XipYpPriuHuX BTPy4aHb, 000B S3KOBHM € peTerbHil MOHITOPHHT 3aMiCHOT
Teparii 3a JI01OMOroL0 aHallizy Koarynsiii (akTHBHICTE tdakropa VIII v nnasmi).

3acTocyBaHHS TiTAM
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besneka ta epextusHicTh npenapary EMOKJIOT y niteit Bikom 10 12 pokiB He BCTaHOBIIEH.
s nignitkis (12-18 pokis) 103YBaHRS 7715 KOWKHOTO TOKA3AHIIS 3a3Ha4aCThCs 38 MACOI0
TiJa.

biabm gerasnna indopvauis moao 103yBanHs Ta TPHBAIOCTI Tepanii HATACTLCS
HATIPHKIHI ULOT0 JIHCTKA-BKIAININA B PO3/ILIL, NPH3HAYEHOMY 178 Jikapis a6o
MEAHYHHUX NMpPalliBHUKIB,

[HCTPYKIIT 3 HAJIEKHOT 0 3ACTOCYBAHNS

Ilpenapar iz BBOANTH BHYTPIIHBOBEHHO wWsXOM i €KLiT a00 NOBiALHOT HY3iT.

Y pasi BHYTPIlIHLOBEHHOT iH €KILT PEKOMEHIYETHCS CTIOCTEPITATH 3a BBEACHHSIM npenapary
MPOTATOM 3-5 XBUIWH, NEPEBIPAIOUN YACTOTY NY/IbCY. | MEPepBaTH BBEACHHS 460 3IMEHILIWTH
WBHIIKICT BBEJICHHSI, SIKILIO YACTOTA MYJILCY 301TbLIVETCS.

[BuakicTs indy3il cnin BU3HAUATH 40151 KOKHOTO NaLlicHTa 1HMBI 1yaIbHO.

Citit BAKOPHCTOBYBATH Tiflbki HaBOPH 18l iH eI/ iHQY3ii. 110 HATATHCS. OCKIBKH
BHACI10K aacopouii GpakTopa koaryssiuii kposi mounn VI Ha BHYTPIIHIX nOBepXHSIX

JIESKOTO 0DNaIHAHHS JTIKYBAHHS MOKE OVTH Hee(heKTHBHIM.

Hecymicnicmo: ockitexku docaioncenns cymicnoemi giocymui. EMOKJIOT ne moxkHa
3MILIYBaTH 3 IHITUMH JTIKAPCHKMMH 3aC00aMH.

BiiHOBICHHS ITOPOIIKY 32 10TIOMOT 010 PO3UHHHHKA:

I ZoBeAiTE TeMMepaTypy NOPOUIKY | PO3UMHHIKA 10 KIMHATHOT TeMiepaTypi;

2. 3HIMITB 3aXHCHI KOBMAYKH i3 (QIIAKOHIB 3 MOPOIIKOM Ta PO3HHHHUKOM:

3. mpoTpiTh MOBEPXHi MPOGOK 060X ()IIAKOHIB CITHPTOM;

4. BIAKpHITE YNakoBKY MPHCTPOIO, BIAIIAPYBABIIN BEPXHIO KPHULIKY: CITi/l BUSBIISATH
00epexkHICTh, 00 He TOPKATHCS BHYTPITHBLOT HacTHHN (pHc. A):

5. He BUHMalTe npUCTPIi 3 yIIakoOBKN:

6. TepeBEPHITL YIIAKOBKY 3 HPHCTPOEM JAOTOPH AHOM i IPOKOAITH NPOOKY (h1akoHa 3
PO3YHHHMKOM M1ACTHKOBHM TOCTPHM KIHIEM TaK. 1100 CHHS YacTHHA NPHCTPOIO OyJia
npueaHana 1o GrakoHy posyuHHUKA (puc, b):

7. TpWMmaiiTe Kpail ynakoBKH MPHCTPOLO | BHIIMITH NPHCTPIi, He TOPKAIOUNHCE HOro (puc. B):

8. nepekowaiiTecs, wo (GIAKOH 3 TOPOWIKOM PO3MILIEHNIT HA HAMIFHI TOBEpXHI,
MEPEBEPHITH CHCTEMY Tak. 1m0 (IAKOH 3 PO3UMHHHKOM JHAXOIMBCH 3BEPXY MPHCTPOIO;
Haca1iTh Mpo30puii ajantep Ha MpoOKy (J1aKoHa 3 MOPOLIKOM TaK. WO MIacTHKOBH
roCTpHii KIHeWb NPOHIIOB Kpi3h NPOOKY (BIIaKOHA 3 MOPOLIKOM: PO3UHHHUK ABTOMATHUHO
nepetikatume 710 (rakony 3 nopotukowm (puc. I'):

9. 0bepexkHO CTPYCiTh 33 FOANHHMKOBOIO CTPLIKOKO | NPOTH Hel ITPOTATOM KiJIbKOX CEKYHIL
(puc. J1):

10. 3anuurte posumn 10 MOBHOTO PO3UYMHEHHS, Gible He CTpywyiiTe (hnaxon:

I1. BuAamiTh (urakoH po3uHHRMKA, MOBEPHYBLUN HOTO POTH FOAMHHUKOBOT CTPLIKK (puc.
E).




129

puc. A

puc. B

puc. E

Wesr Pharmaceutical Service, Ine.

Beenennsi pozunny

[Ticns BIAHOBICHHS PO3UMH MOKE MICTHTH JEKITbKA HEBEIMKHX BOJOKOH 400 YacTHHOK.

[Tepen 3acTocyBanHsM BIHOBNEHWH PO3UMH CITiJ BI3yalbHO NEPEBIPUTH 111010 HASBHOCTI
YaCTHHOK abo 3MiHM KOJTbopy. Po34nH noBuHeH GyTH 1po30puM abo 371erka onagecleHTHHM.
He cnia 3actocoByBath po3UMHM, SKi € MYTHUMH ab0o MICTSITh Ocal.

1. HaGepiTe y wipuit nosiTps, BUITATHYBIIHK OPLICHb. MPHEAHANTE LITIPULL 10 TIPUCTPOIO Ta
BBE/UTb IOBITPS 10 (DTAKOHY 3 OPOLIKOM, SKHil MICTHTB BiaHOBAEHHIT posunn (puc. €);
2. TPUMAIOYH NOPIIEHH HEPYXOMO, TIEPEBEPHITH CHCTEMY 0TOPH AHOM TaK. o6 (GIakoH 3
MOPOLIKOM, SKHH MICTHTh BIIHOBICHMIH PO3YHH, 3HAXOIMBCS 3BEPXY NMPHCTPOIO, i
HabepiTh KOHLEHTPAT Y ITPHIL, TOBITEHO BLITATYIONH nopuiens (puc. 7K):
BIU€AHaMTe WNpHLL. NPOKPYHUYIOUH HIOTr0 IPOTH TOIHHHUKOBOT CTPIJIKH: ,
4. Bi3yallbHO TepeBipTe PO3YUH Y WIPHLILL BIH NOBAHEH OYTH NPO30pHM abo 3iier /
OMaNECUEHTHIM, O€3 YaCTHHOK;
5. BBEITh Mpenapar BHYTPIIHBOBEHHO WIAXOM iH(Y3iT ab0 MOBIABHOT iH €KL,

(8]
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West Pharmaceutical Service, Ine

Stkmo Bu sactocysaam sumy 103y npenapaty EMOKJIOT, nisk notpiono
Hacniikn HaamipHoro 3actocyBaHHs 1penapaTy HeBiIoMi.

[1pu BunaakoBomy BKuUBaHHI/MpuitoMi BUIIOT 1030 nipenapaty EMOKJIOT weraitho
3BEPHITBCS 110 Jikaps abo 110 HaibmK9OT NiKapHi.

Axwo y Bac ¢ axick cymHiBn 11010 3actocysanns npenapary EMOKJIIOT. sanuraiite cgoro
niKaps.

4. Moximsi nodiuni edpexrn

K yei sikapebki 3acoom, npenapat EMOKJIOT moske cripuauHaT BHHUKHEHHS NTOOIUHIX
e(heKTIB. X0Ua BOHM CIIOCTEPIraloThest HE Y BCIX.

HAwxwo y Bac enocrepiratumyrbes 6yab-siki 3 unx nodivnux edextin, cain oapasy
MPOKOHCYIBTYBATHCS 3 JIikapem a0 3BePHYTHCH 10 HAO K0T JTikapHi:

*  Tsoxxi aneprivni peakuii (MiABWIICHA Yy TIMBICTS): IBUAKKIH HABPSAK WKIpK Ta
CJIM30BUX 0D0JIOHOK (aHTIOHeBPOTHYHIH Habpsk). [leit noGiunuil edexr
CTIOCTEPIraBes pisko, i B A€SKUX BHIAIKaX MOKE MPOrPECYBATH 10 TAKKOI rocTpoi
aneprivHol peakiii (anadinakciv). BKIIOYAOUH 10K,

* Y namieHTis 3 reMmoQinieio A MOKYTb YyTBOPIOBATHCS HeHTpanizyioui antutina
(inriGitopun) 1o (JJaK‘ropa VIII. HasgBricTh TakuX iHriGITOPIB MpOosBAsSETHCS V BUIIISL
HEJIOCTATHBOT KITIHIYHOT BIAMOBIML Ha iKYBaHHs. Y TaKuX BUNaiKax PEKOMEH/I0BAHO
3BEPHYTHCS JI0 CTIENIani30BaHOTO USHTPY 3 JTIKVBaHHS reModinii. =T

Inmi nodivuni egpexru:

e [Hwi anepriuni peaxuii (MiABAUIEHA Yy TIMBICTE) MOKYTh BKIIOHATH!
*  MEYIHHS Ta NOKOMOBAHHS B Micui iHy3ii:




*  O3HOO. NPHILITHBY, BUCHITAHHS 110 BCHOMY Tily (reHepasnizoBaHa KpOrHB siHKa),
KPOTTHB HKY:

*  TOJIOBHUIT Oi/Tk:

*  3HWKCHHS apTEpIaIbHOTO THCKY (apTepiaiibHa rifnoTensis), HeCroKiit, miABHINeHHS
9actoTn CCPUCBAX CKOPOYCH (TaXiKapis), BIAMYTTS CTHCHEHHS B TPY/HIH KTiTHI,
IVXaHHS 31 CBHCTOM:

*  COHJIMBICTB (N€Tapris);

*  HYZOTYy, OJIIOBAHHS:

*  TIOLIMNYBaHH4,

Ui nobiuni edextnt crioctepiramues pizko, i MOKYTH Y ISAKHX BHNAIKAX MporpecyBaTH 10
TSDKKOT rOCTpOT aneprivHoi peakuii (anadinakcii), BKTOYaI0uH 10K,
* V¥ piakicHuX BUTaaKax crnocrepiranacs rapsiuka.

Jdoaarkosi nodiuni edextn v aireii

Xoua cneundivni aaui s aitei BIACYTHI, 11esiki ory6nikoBaHi 1aHi. nos’s3ani 3
JOCIDKEHHSIMH eheKTUBHOCTI Ta Ge3nekH. MPOAEMOHCTPYBAIIM BIACYTHICTE 3HAYHOT pi3HHL
MK JIOPOCITHMHU Ta ITEMH 3 0IHAKOBHM 3aXBOPIOBAHHSM.

Hositomiaenns npo nobiuni edexrn

ITpokoncymbTyiiTecs 3i cBoiM mikapem a6o hapmauesToMm. K110 Y Bac sunnkimm 6yap-gxi
nodiuni edexrn. Jlo HUX BIAHOCATBLES GVIIb-5IKi MOMTHBI IOGIUHI edexTr, He 3aszHaveni v
UBOMY JIMCTKY-BKIIaui. Bu Takok MoxkeTe nosizoMasa 1po no6ivni edexkTH
OesnocepenHbo yepes HaLIOHANIBHY CHCTEMY TTOBIIOMJIEH.

[Tosinomsioun po nobiuni edekrn, Bi MoxkeTe 10MOMOrTH HAMATH Ginbire iHopmaii 3
Oe3IekH LbOTo JIiKApChKOro 3acofy.

[Hdopmaniio oo Gesnekn BixHocHo TPAHCMICHBHUX iH(eKNil anB. v posaini 2 «Ilfo Bav
HEOOXIOHO 3HAMU 00 ROYGMKY 3aCMOCYBANNA npenapamy EMOK/IOT».

S. Sk 36epirarn EMOKJIOT

30epiraTi y HENOCTYTHOMY /7151 iTell Micii Ta rmo3a 1osem 30py aiteit. He cain
sacrocoBysaty EMOKIJIOT micns 3akinuenns TEPMIHY NMPUAATHOCTI, BKA3aHOTO HA eTHKETL]
Ta 30BHIWHIA KapTOHHIN ynakoBii ("TIPUJIATHUN J10"). JlaToro 3akiHdyennus TEPMIHY
NPHIAATHOCTI € OCTAHHIH /IEHb BKA3aHOTO MicsLs.

36epirath y xonomumshuky (2°C - 8°C). He 3amopoxysaru. 36epiraru (rakoH y 30BHiMmHIi
YNaKOBILI 3 METOKO 3aXMCTY Bix CBiTA.

[Ticns sinkpurrs iHdy3iitnol ceTemn BMicT cirin BHKOPHCTATH 0zipa3y. BmicT ¢riakona
HeOOXIIHO BHKOPHCTOBYBATH 3a O/THE BBEICHHS.

He cnin BunuBath xommi JIKapChKi 3aCO0M y CTiuHi BosM a60 BUKMAATH y noOyTOBE CMITTS.
3anutaiite y papmatienta, sk HeoOXiNHO YTHII3YBaTH JiKapehbKi 3aco6u, siki By Ginbme He
Oynete 3actocosypatn, Lli 3axomm AOTIOMOKYTh 3aXHCTHTH HABKOJIMIITHE Cepe/I0BHILE.
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6. Bwmict ynakosku ta inma iHpopmais
o mictuTe npenapar EMOKJIOT

%

Hitooto pewosnHoto € pakTop Koarynsuii kposi smoaunan VIII,
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EMOKJIIOT EMOKJIOT
500 MO/10 ma 1000 MO/10 ma
@akTop koaryaauii kposi moauHK VIII 500 MO/thnakoH 1000 MO/¢nakon
®akTop koaryasuii kposi moaunnu VIII, 50 MO/mn 100 MO/mn
i lal (500 MO/10 ) (1000 MO/10 )
06’eM po3unHHKKa 10 M 10 mn

AxtuHicTh (MO) BH3HauaeThCS 3a JI0MTOMOTOK XPOMOTEHHOT0 ananizy €Bponeiicbkol
dapmakoriei,

Crneundiuna akruBricts npenapaty EMOKJIOT cranosuts npudinsno 80 MO/Mr Ginka.
Burortosnenuii i3 riasmu 10HOpIB.
[le#t npenapar micTnte dakrop dpon Binnebpanna moaunu.

DaKoH 3 MOpowKoM MicTHTEL (hakTop Koaryasuii kposi moxnnu VIII (1itoua pevosuna),
HATPiIO XJTOPHJL, HATPIIO LMTPAT, TIILMH. KATBIIKO XJA0PH (JIOTIOMIXKHI PEHOBUHM).

DnakoH 3 pO3UNHHUKOM MICTHTH BOALY IS iH €Ki,
Sk surasnac EMOKJIOT ra Bmicr iioro ynakopku
[lopomuok Ta po3uMHHUK U1s pO3UMHY UTs IHQY3iii.

[Ticns BIAHOBACHHS Y PO3YHHI MOKE BIA3HAYATHCS HEBEIMKA KiZIbKICTh JAPIOHUX NMIacTiBLIB
abo "yacTHHOK.

Biznosnennit nikapcbkuit 3aci6 (po3YnHeHHMI) NIePe/l 3aCTOCYBAHHSIM CITiT IepeBIpUTH
BI3yaJIbHO LOJI0 HASBHOCTI CYCTIEHI0BAHWX YaCTHHOK abo 3MiHHM KOMBopY. Po3unH noBuHeH
ByTu npozopum abo nerka onanecuentuuMm. He enia sactocosysarn EMOKJIOT, axio
pO34HH MYTHHH abo MiCTUTHL Ocall.

Ynaxoska npenapary EMOKJIOT mictuTs (riakoH 3 nopotmkom. (GrakoH 3 po3HHHHUKOM
A1t IPUTOTYBAHHS PO3YMHY Ta HETIIPOTEeHHUH, CTEPUITBHIH 0IHOpa30BHil Habip, 10 TKOTO
BXOAATH MEIMYHUE NPUCTPIH TS pO3UMHEHHS, WIPHILL s iH €KIUT Ta rofka-merenuk 3 [1BX
TpyOKo10.

Baacuuk peecrpauiiinoro nocsinuenns

Kenpion C.n.A. - Jlok. Aii Konti, 55051 Kacrenssekkio ITackosni, bapra (JIykka), Itanis/
Kedrion S.p.A. - Loc. Ai Conti, 55051 Castelvecchio Pascoli. Barga (Lucca). Italy.

Bupotuuk

Kenpion C.n.A. - 55027 Bonornana, Iannikano (Jlykka), Itanis/
Kedrion S.p.A. - 55027 Bolognana, Gallicano (Lucca). Italy.

Lleit JIHCTOK-BRIAMIN BOCTAHKHE Neperasaases y Hepshi 2014 NSNS




Hacrynua indopmauis npusuayuena TiabKu A0st Jikapis a00 MeMIHNY NPANiBHIKIB:

llO?.VB&HHﬂ:

JlosyBaHHs Ta TPHBATICTE 3aMICHOT Tepanii 3aneKNTh Bia TSKKOCTI aediunty hakropa VIII,
MICIISt Ta CTYTIEHS KPOBOTEUI, @ TaKOXK KJIIHIYHOTO CTaHy MallieHTa.

KinekicTe oaunanie BeeseHoro ¢akropa VIII Bupaxaetses v Mikrapoanux oamHnisx (MO),
110 MOB'A3aH0 3 TOTOYHMM cTanaapTom BOO3 nist npenapatis gaxtopa VI, AKTHBHICTB
¢axkropa VIII y nna3mi BupakaeTbes y BiACOTKAX (y MOPIBHAHHI 3 HOPMATEHOIO M11a3MO10
moaunK) adbo y Misknapoauux OaMHUISIX (BLAMOBIHO 10 MIKHAPOIHOTO CTAHAAPTY LTS
(paxropa VIII y nnaszmi).

Onna mixnaponna omunist (MO) aktusHocTi (aktopa VIII eksiBaneHTHaA Takiil KiTbKOCT
daxropa VIII B 1 M1 HOpMaANBHOT NIa3Mit JHOJANHN.

JlikyBanusi 32 BUMOT 010

Pospaxyrok neobxianol 103u daxropa VIII GasyeTbes Ha eMImipuaHUX JaHUX MpO TE, UI0

| mixnapoana oananus (MO) dakropa VIII Ha 1 kr Mack Tija nijBHILYE PIBEHL AKTHBHOCTI
(axropa VIII y nnasmi va 1.5 % - 2 % Bix HOpMAIEHOT aKTUBHOCTI.

HeoOxinHa /103a BU3HAYAETHCS 3@ I0TTOMOT0I0 HACTYITHOT hOpMYIIH:

HeobxiaHa KibKicTh oMAMLB = Maca Tina (kr) x Gaxane niasuuterns Gakropa VIII (%)
(MO/an) x 0.4

HeobOxiana KinbKicTh npenaparty i 4acToTa 3acTOCYBaHHSI 3aBXkK/M OBUHHI OVTH
OPICHTOBAHUMM HA KIIIHIYHY e(pEKTHBHICTD Y KOHKPETHOMY BHITAJIKY.

Y pasi BAHHKHEHHS HACTYTTHHX TeMOpariaHuX sBHIL akTHBHICTH (akrtopa VIII v niasmi kposi
HE NMOBHHHA NaaaTH HUKYE HABEACHOTO PiBHA (v % BN HOPMU) v BIMOBIHKI nepio.

HEICTYUH}’ TAdIMILIO MOXKHE BHKOPHCTOBYBATH K Kt‘piBHHLl'I‘BO AU BUSHAYMCHHS JIO3YBaHHA
rnpemnapary npu KpoBoTeyax Tda Xipypl‘i‘-lHHX BTPVHAHHAX!

TsxkkicTs kKpoBoTedi / THI Heooxinnuii pisenn Yacrora Beeaenns (roaunn) /
XipypriuHoro BTpyuanis daxropa VIII (%) TPHBAJICTL Tepanil (1ui)
(MO/nn)

Kposoreua

[ToyaTkOBI 03HAaKK remMapTpo3y, 20 -40 [TosroptoBatu KosxkHI 12-24 roaunu.
KPOBOBHIIMB ¥ M's134 afo Il{oHaiimeniue nporarom | aus 1o
KpPOBOTEYi y pOTOBIH NPUNUHEHHS KPOBOTEYI, 11O
MOPOKHHUHI BM3HAYAIOTH 3a BLACYTHICTIO Gosio,

a0 10 3arocHHs.

binbiu Bupaxenuil remapTpos, 30-60 [TosroproBaTh iH(Y3110 KOKHI
KPOBOBHMJIME ¥ M 431 abo roauuu npotarom 3-4 avis aGe/a
remaToma 10 IHUKHEHHSA 007110 Ta BiAHGFIE




NpauesaTHoOCTI.
3arposauBi Wis KHTTS 60-100 [losropioBaru indy3i0 KoxkHI 8-24
KpOBOTEYI FOAMHM 110 3HUKHEHHA 3arpo3u A
KHTTH,
Xipypriuui'BTpyuarus
Mani xipypriuui BTpyyanns, y 30-60 Kosni 24 roaunn wonaiivene |
TOMY 4HCAI BUAaneHHs 3yba A€Hb 10 3arOEHHA.
Benuki Xipypriuti BTpyuanns 80 - 100 llosropiosarh iHdysio koxHi 8-24

FOAWHH 10 AOCTATHLOIO 3aro€HHs
(10 Ta nicag onepauii) | panu: nicas voro NPOAOBKYBATH
TEPANnito 1e MpoTArom npuHaimui 7
AHIB 3 METOIO MATPUMAHHS
akTHBHOCTI (haktopa VIII Ha pigHi Bia
30 % n0 60 % (30 MO/an - 60
MOFI,EI.I']'_].

[IpodinakTuka

Jlnst TpuBanoi npodinakTMkH KPOBOTEY YV MALIEHTIB 3 THKKOIO Gopmoro remodinii A
3BMYaiina 103a cTaHoBNTS Bia 20 210 40 MO dakropa VIII va kr Macy Tina 3 IHTepBajIaMK
BBEJICHHS BIJ 2 /10 3 IHIB. Y JIesKuX BUMaiKax. 0COBIHBO y TNIALIERTIB MOJIO/IIOTO BiKY,
MOKE BHHHKHYTH HEOOXIAHICTD Y CKOPOUEHHI IHTEPBAIIIB MiXK BBEICHHSM npenapatry abo y
301TbLIEHH] JI03H.

IIporsirom kypey nikyBanHs 115t BH3HAYCHHS HEOBXIAHOT 1031 T4 YACTOTH MOBTOPHUX
iH(Y3ill peKOMEHAYETBCS MPOBOANTH BIANOBIIHI JOCTLIKEHHS piBHIB (hakTopa VIII.
30Kpema, y BHNAKY BEJIMKHX XiPYPriuHUX BTPYYaHb. 0GOB S3KOBUM ¢ peTenbHUH
MOHITOPHHT 3aMiCHOT Tepartii 3a 10moMororo anamizy KoaryJsuii (akrusHicTs (akropa VIII y
rnasmi). PisHi maieHTH MOKYTh 10-Pi3HOMY pearvBaT Ha BReJICHHS (axrtopa VIII, uto
MPOSBJIACTECH B PISHUX NE€Pio1ax HAMIBBUBEACHHS | BiIHOBICHHS.

ITH

besnexa ta epexrusnicTs npenapary EMOKJIOT y aiTed Bikom 110 12 pokis He
BcTaHoBeHa. Jlng nianitkis (12-18 pokis) JO3YBaHHSA U1 KOKHOTO MOKa3aHHA
PO3paxoBYETHCS 3a MACOIO Tija.

[Ipenapar c1in BBOAMTH BHYTPIlTHBOBEHHO WAAXOM iH’€KILT 460 NOBITBHOI iHdys3iT.
Y pasi BHYTpIIHLOBEHHOT iH eKIii PEKOMEHIIYETBCS CIIOCTEPITATH 3a BBE/ICHHAM IIpenapary
MPOTATOM 3-5 XBHIIMH, NIEPEBIPSIIOUH HaCTOTY TIYIIbCY, i nepepBaTH BBelAeHHS abo 3MeHIINTH

IIBMIKICT BBEIACHHS, AKIIO YaCTOTA MyJIbCy 301MbIIVETHCS,

HIBuukicrs ingysii ci1in Bu3HaYaTH 1T KOKHOTO NalicHTa IHIMBIYalTBHO.

Po3unHuTH nopoiok, sk onucano y po3nini «3. Sk 3actocosyBarn EMOKIIOT».
«IHempykyii 3 nanescnoz0 3acmocyeaHHA».,

[Hribitopu



3araiom, y BCIiX MALiCHTIB, SKi OTPUMYIOTH npenapath GaxkTopa xoaryasuii VI, eain
NPOBOAMTH PETENBLHUH MOHITOPUHT 10O YTBOPEHHS IHTIGITOPIB WIISXOM KIIHIMHOTO
CTIOCTEPEIKEHHS Ta MPOBEICHHS BIATOBIAHUX 1aB0opaTOPHIX 10CTiKe b, SIKINO ouiKyBaHi
piBHi aktuBHOCTI (haxropa VIII v nmasmi kposi He J0CHTHYTI ab0 y BHMAKY, SKIIO
KpOBOTEYA HE KOHTPOIIOETCS NPH 3aCTOCYBAHHI BIANOBIAHOT 103M, CITil NpOBeCTH
NOCHDKEHHS Ha HAasBHICTB iHTiGiTopiB dakTopa VIIL Y namieHTiB 3 BHCOKIMH PIBHSIMH
inribitopis Tepanis Gaxtopom VIII moxe GyTi HeeeKTHBHOIO. TOMY CI1i1 PO3TJITHYTH (HIII]
METOJIN JTiKyBanHsl, JIIKYBAHHS TAKHX NAIICHTIB MTOBMHHO NMPOBOJMTHCA NIKAPSIMH 3 JTOCBIIOM
JUKYBaHHS NALIEHTIB 3 reModinicto Ta inribitopamnu (axropa VIII.
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